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INSPECTION CERTIFICATE _ TOKYO STEEL MFG.CO.,LTD. N
F o E A4 T100-0013 RREHBFREARSZ B3I TE7EH 15 ENBEERIE I (156) -
Shipper Head Office : Kasumigaseki Tokyu Bldg. (15F), 3-7-1 Kasumigaseki, Chiyoda-ku Tokyo 100-0013 Japan
wwE 2AES comact No. 881-71-140 EVIRES Invoice No.  E-900604
SOy % 17T Apaeofissve SEPTEMBER.26.2017 FMEES Cenficate No. 568958
B % B mER |
Commodty HOT ROLLED STEEL SHEET IN COIL Cusomer  POSCO DAEWOO MEXICO S.A. DE C.V.
b IE=z
Specificaton ASTM A36-14 Project Name
. = ) 5|3RaER Tensile Test 3 1 B % 3 B & HE S
# £ Quantity BEHKN o Impact Test Through-thickness ﬁ%
5 3 e B Ch teristi .
st % T4 LES I S XY P e v =
EH B B VS| Sanon_| R | En P J Reduction of Area % ]
Size , , Coil No. Charge No. | N/mm*(MPa) | % | % L[ 23 Jae| 1 [ 2] 3 [av|vf Remark
Pieces| Weight ’
( M M ) (kg) T >4<
4.80X1,220XCOIL 1] | 21380| A7909052N AB2650 337 429 501G G
4.,80X1,220XC0OIL 1| { 21590 A7909053N AB2650 335 426 491G G
4,80X1,220XC0IL 1§ 214410 A7909054N AB2650 335 426 49|G G
4380X1-220XCOIL 1| | 21450 A7909089N AB2649 339 425 556 G
4.80X1,220XC0IL 11§ 215400 A7909090N AB2649 339 425 55|G G
S-TOTAL 5107370
; : TOTAL UMDER THE
CERTIFICATE NO.
PIECES: 5
: ; WEIGHT 107370 KG
%1 5IRER 34% Standard AJIS Z 2241 BASTM E8/E8M C:EN10002-1 D: %3 EHERR 14 Standard AIS Z 2242 BASTM, A370 C:EN10045-1 D:
’ J1 Direction of Sampling E-FERE[A Longitudinal F:E &7 Transverse W: 7918 Direction of Sampling EXEFE7313] Longitudinal F@E A% Transverse W:
Tensile Test & Location of Sampliing H:1/4 176 J: Impact Test 1_15 qu%atrl]or_l of lﬁ%nrglmgNﬂ.l/d 11/6 J: BE Test Temperature K0T L:
HBH Specimen KFH&ERK Rectangular LKA Round Eﬁg}q.’lﬁé ?q'%'&;us' at t$ of stiker O:2mm P:8mm
{2R9E# Gauge Length M:200mm N:50mm P:8do Q:5.65/So R: EARAE Nominal energy Q:150J R300J S: /v ¥ Notch T:V UU
%2 @fRER Bend Test &t G:Good %4 S - BI - Hi& Visual and Dimensions 218 GGood
1t % B 4 Chemical Composition (%) FEANREEEEORRE AL TEEEh, ZOBEREEEFEL CWA I EETALET,
& C l Si | Mn P | S l I l | | | | I | We hereby certify that above steels have been satisfactorily tested in accordance with the specification.
X100 %1000 i |
Charge No.

AB2650 6 1| 44|15
ABZ2649 6| 1] 47115
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METH: T441 MBBMNEARHEAE-S 1 H3  CARREERR HRREAT EESE
=

TAHARA PLANT : 2-1-3, Shirahama, Tahara~city, Chief Inspector  MURAKAMI MAKOTO
Aichi pref.441-3436, Japan Quality Control Sec. Tahara Plant

SO




